
 

 

 

 

       

 

 

 

 

 

 

 

 

 

 

 
 

                

TAMIL NADU 
POLLUTION 
CONTROL 

BOARD 

ACTION PLAN FOR 
THE CRITICALLY 
POLLUTED AREA 

MANALI, TAMIL 

NADU 



 

 

 
 

 
 

 
 
 

 
 
 

 
 

 
 
 

 
 

 
 
 

 
 
 

 
 

 
 
 

 
 
 

 
 

 
 
 

 
 

 
 
 

 
 
 

 
 

 
 
 

 
 

TAMILNADU POLLUTION CONTROL BOARD 

CHENNAI 

ACTION PLAN FOR CRITICALLY POLLUTED 

AREA 

MANALI 

August - 2010 



 

 

 

Sl. 
No 

                      
                    CONTENTS 

PAGE 
No 
 

1  INTRODUCTION 
 

 

1.1 Area Details 1 

1.2 Location 1 

1.3 Digitized map with Demarcation of Geographical 
Boundaries and Impact Zones 

 

1.4 CEPI Score 2 

1.5 Total Population and Sensitive Receptors 2 
[...]
                

KLD 

Given 
to other 

industri
es for 
their 

process.                      

 KLD 

Buckin
gham 

canal 
 
                     

KLD 

Amulla
voyal 

canal 
                    
                 

KLD 

Bay of 
Bengal 

         
 

KLD 
 

Garde
ning 

                   
 

 KLD 
 

Solar 
evapor

ation 
pan 

 
KLD 

1. Chennai 
Petroleum 

Corporation Ltd. 
 

TE-19118  
SW-1257 

16118 
1257. 

720 
- 

1280 
- 

- 
- 

- 
- 

1000 
- 

0 
- 

2. Madras 
Fertilizers Ltd 

TE-5150 
SW-300 

 

2270 
200 

980 
- 

- 
- 

1400 
- 

- 
- 

- 
100 

500 
- 

3. Tamilndu Petro 
Products Ltd 
(LAB) 

TE-1164 
SW-60 

- 
- 
 

301.2 to 
TPL-
ECH 

 

- 
- 

- 
- 

- 
- 

- 
24.6 

- 
- 

4. Tamilnadu Petro 
Products Ltd-

ECH 

TE-1805 
SW-10 

 

- 
- 

-- 
- 

- 
- 

- 
- 

1475 
- 

- 
5.5 

- 
- 

5. Tamilnadu Petro 
Products Ltd-

HCD 
 

TE-310 
SW-100 

 

- 177.2 to 
TPL-

ECH 
 

- - - - 
11.9 

- 
- 

6. Manali Petro 

Chemical Ltd-I 
 

TE-3400 

SW-15 

- 

- 

- 

- 

- 

- 

- 

- 

2403 

- 

- 

- 

- 

- 

7. Manali Petro 
Chemical Ltd-II 

TE-4500 
SW-15 

 

- 
- 

- 
- 

- 
- 

- 
- 

2586 
- 

- 
- 

- 
- 

8-9 Balmer & Lawrie 
& Co. Ltd 

(Leather 
Chemical 
Division & 
Grease Division) 

TE-50 
SW-10 

- 
- 

- 
- 

- 
- 

- 
- 

- 
- 

15 
10 

15 
- 

10. Supreme 
Petrochemicals 
Ltd 

TE-50 
SW-5 

25 
- 

- 
- 

- 
- 

- 
- 

- 
- 

- 
5 

7 
- 

11. Kothari 
Petrochemicals 

Ltd. 

TE-180  
SW-22 

 

150 
- 

 

- 
- 

- 
- 

- 
- 

30 
- 

- 
22 

- 
- 

12 Futura 
Polyesters Ltd.  

(Fiber division)  

TE-1420 
SW-115 

 

450 
- 

376 to  
TPL 

 
 

- 
- 

- 
- 

- 
- 

- 
100 

- 
- 

13 Futura 
Polyesters Ltd.  

polymer division 
 

TE-50  
SW-20 

50 
- 

- 
- 

- 
- 

- 
- 

- 
- 

- 
20 

- 
- 

14 SRF Ltd (IYB) TE- 427 

SW-137 
 

427 

- 

- 

- 

- 

- 

- 

- 

- 

- 

- 

120 

- 

- 

15 SRF Ltd (EPB 

Plant) 
 

TE-20     

SW-10 

20 

- 

- 

- 

- 

- 

- 

- 

- 

- 

- 

10 

- 

- 

16. Indian Additives 
Ltd 

 

TE-120 
SW-27 

- 
- 

- 
- 

- 
- 

- 
- 

- 
- 

120 
27 

- 
- 

17. Petro Araldite 
(P) Ltd 

 
 

TE-426 
SW-5 

- 
- 

426 to 
TPL-ETP 

 

- 
- 

- 
- 

- 
- 

- 
- 

- 
- 

18. NATCO Organics 
Ltd. 

 

TE-97  
SW-20 

35 
20 

      



 

 

19. CETEX 
Petrochemicals 

Ltd 
 

TE-70 
SW-5 

- 
- 

- 
- 

- 
- 

- 
- 

- 
- 

40 
5 

6 
- 

20 Eveready 

Industries Ltd. 
 

TE-0.1 SW-2 - 

- 

- 

- 

- 

- 

- 

- 

- 

-- 

- 

2 

0.1 

-- 

Total 
 

TE-38357.1 

SW-2135 

19545 

1477 

802 

- 

1280 

- 

1400 

- 

6494 

- 

1175 

463 

528.1 

- 

 

 

Quantity  Trade effluent generation & disposal  

 

The maximum quantity of total trade effluent generation from the Manali Industries 

complex is - 38357.1 KLD (38.36 MLD). But the actual quantity of generation 

at present is  31224.1 KLD (31.22MLD). The various mode of disposal treated 

effluent with quantity are furnished below.    

 

 Treated effluent reused by the industries for their process  – 19545 KLD 

or 19.55 MLD. 

 Utilization treated effluent by the other industry                   -   802 KLD 

or 0.802 MLD 

 Treated effluent discharged into Buckingham canal (CPCL)    - 1280 KLD 

or 1.28  MLD 

 Treated effluent discharged into Amullavoyal canal (MFL)      - 1400 KLD 

or 1.40  MLD 

 Treated effluent discharged into sea(TPL,MPL& Kothari)         - 6494 KLD 

or 6.50  MLD 

 Treated effluent utilized for gardening by the industries          - 1175 

KLD or 1.17 MLD 

 Effluent disposed through solar pond                                      - 

528.1KLD or 0.52 MLD 

 

 

Quantity  Sewage generation & disposal  

 



 

 

The maximum quantity of total swage generation from the Manali Industries 

complex will be 2135 KLD (2.135 MLD). But the actual quantity of generation at 

present is only 1940 KLD (1.94 MLD). The various mode of disposal treated 

sewage with quantity are furnished given below.   

 Treated sewage reused by the industries for their process        –1477 

KLD or 1.477MLD 

 Treated sewage used for gardening                                          – 463 KLD 

or  0.463MLD 

 

2.5. Quantification of waste water pollution load and relative contribution by 
the sources viz industrial/domestic.  

 

The pollution load contributed by the above two  sources  of industrial 

outlets are quantified in respect of parameters on industries wise furnished 

below.   

 

 

 

1. M/S  Chennai Petroleum Corporation Limited. 

  

Pollutants Quantity of pollutants 
discharged  

Annual average concentration 
in treated effluents 

% variation 
w.r.t  

MINAS 
Mass in         

Kg / 
Day 

Kg / 1000 tons of crude Actual As per new MINAS 

* Actual As per new 

MINAS  

S.S. - 2.36        8.0 26.91 20 Nil 

Phenols - 0.00008 0.14 <0.01 0.35 Nil 

Sulfides - 0.043 0.2 0.5 0.5 Nil 

BOD - 1.38 6 15.82 15 Nil 

Oil & Grease - 0.14 2 1.64 10 Nil 

pH - - - 7.14 6.0- 8.5 Nil 

COD - 13.05 50   148.73 125 Nil 

Phosphate - 0.017 1.2 0.19 3 Nil 

Zinc - 0.017 2 0.20 5 Nil 

Cyanide - 0.0008 0.08 < 0.001 0.2 Nil 



 

 

2.Madras Fertilizers Limited     

Parameters 
Quantity Concentration 

 
Per 

StatuteMT 

ActualMT Variation % Per Statute 

mgm/L 

Actual 

mgm/L 

Variation % 

TKN as N 234.97 5.31 97.74(F) 100 8.23 91.77(F) 

Amm N as N 117.49 3.33 97.16(F) 50 5.13 89.74(F) 

Nitrate as N 23.49 0.05 99.79(F) 10 0.08 99.20(F) 

PO4 as P 11.75 0.08 99.32(F) 5 0.13 97.40(F) 

Fluoride as F 4.69 0.02 99.57(F) 2 0.03 98.50(F) 

TSS 234.97 12.77 94.58(F) 100 20.17 79.83(F) 

BOD 70.48 5.91 91.61(F) 30 9.00 70.00(F) 

COD 587.43 46.44 92.10(F) 250 70.67 71.73(F) 

Oil & Grease 23.49 0.96 95.91(F) 10 1.44 85.60(F) 

pH    6.5 – 8.0 6.8 - 7.8  

3. Tamilnadu Petrol Products – LAB  

Parameter Pollution Load, Kg/Day (2009 – 10) 

Inlet Effluent Treated Effluent 

pH 5.5 – 9.0 7.2 

TDS 2444.4 249.37 

TSS 116.4 5.67 

Hexavalent 
chromium 

- 0.0008 0.04 <0.001 0.1 Nil 

Total 
Chromium 

- 0.0008 0.8 <0.001 2.0 Nil 

Ammonia 
Nitrogen 

- 1.69 6 19.32 15 Nil 

TKN - 0.722 16 8.23 40 Nil 

Lead - 0.06 1.2 0.7 0.1 Nil 

Mercury - 0.00008 0.004 <0.001 0.01 Nil 

Nickel - 0.00008 0.4 < 0.01 0.01 Nil 

Copper - 0.0004 0.4 <0.002 1  

Benzene - - 0.04 BDL 0.1  

Benzopyrene - - 0.08 BDL 0.2  



 

 

Chlorides 1164 86.79 

Sulphates 1164 48.76 

BOD 34.92 3.01 

COD 291 26.94 

Oil & Grease 11.64 0.36 

Phenolic Compound 1.16 0.003 

Sulphide 1.16 0.30 

Fluoride 2.33 0.015 

Chromium 2.33 0.003 

 

4. Tamilnadu Petrol Products – HCD 

Parameter Pollution Load, Kg/Day (2009 – 10) 

Inlet Effluent Treated Effluent 

pH 5.5 – 9.0 7.3 

TSS 31.0 3.76 

Sulphates 310 32.7 

BOD 31 4.84 

COD 77.5 23.4 

Oil & Grease 6.2 0.25 

Phenolic Compound 1.55 0.002 

Fluoride 6.2 0.01 

Chromium 0.31 0.01 

 
 
5.Tamilnadu Petrol Products – ECH 

Parameter Pollution Load, Kg/Day (2009 – 10) 

Inlet Effluent Treated Effluent 

pH 5.5 – 9.0 7.2 

TSS 180.5 61.93 

Sulphates 1805 127.4 

BOD 180.5 44.53 

COD 451.25 217 

Oil & Grease 36.1 2.06 

Phenolic Compound 9.02 0.015 

Fluoride 36.1 0.07 

Chromium 1.81 0.15 

 

 



 

 

 

6. Manali Petro Chemicals – I 
 

  

Parameter Pollution Load, Kg/Day (2009 – 10) 

Treated Effluent 

pH 
7.43 , 

 

TSS 43.77 

Sulphates 36.66 

BOD 19.25 

COD 206 

Oil & Grease 1.13 

 

            

           7. Manali Petro Chemicals – II 

Parameter Pollution Load, Kg/Day (2009 – 10) 

Treated Effluent 

pH 
7.01 , 

 

TSS 44 

Sulphates 61.20 

BOD 16.7 

COD 172 

Oil & Grease 1.3 

 

                        
 

8.Futura Polyesters Ltd 

Parameter Pollution Load, Kg/Day (2009 – 10) 

Inlet Effluent Treated Effluent 

pH 5.5 – 9.0 7.2 

TSS 180.5 61.93 

Sulphates 1805 127.4 

BOD 180.5 44.53 



 

 

COD 451.25 217 

Oil & Grease 36.1 2.06 

Phenolic Compound 9.02 0.015 

Fluoride 36.1 0.07 

Chromium 1.81 0.15 

9.Indian Additives Ltd., 

 

10. CETEX PETROCHEMICALS LIMITED 

S. No 
Parameter Pollution Load (kg/day/MT of 

product) 

1 
PH -- 

2 
TDS 3.404 

3 
TSS 0.076 

4 
Chlorides 0.972 

5 
Sulphates 0.545 

6 
BOD 0.073 

7 
COD 0.542 

8 
Oil & Grease 0.010 

9 
Phenolic Compound BDL 

10 
Sulphide BDL 

11 
Fluoride BDL 

12 
Chromium BDL 

13. Kothari Petrochemicals Ltd.,      
Parameter Inlet, Kg/day Outlet  Kg/day Remarks / 

Suggestions 

PH 7.25 7.74 Nil 

TSS  12.75 0.5 Nil 

TDS 273 105 Nil 

Chlorides 60 54 Nil 

Parameters Inlet 2009-10 Outlet 2009-10 

Sulphate 28-335 88-397 

Chlorides 193-859 320-650 

Hexavalent chromium 0.04-0.32 <0.01 

Total chromium 0.06-0.57 <0.01 

Fluoride 0.1-0.6 <0.05 

Sulphides 0.07-0.99  

Total PO4 0.8-18.3 0.07-0.38 

BOD 53-1010 8-21 

COD 265-1963 40-128 

Oil and grease 10-17 1.2-2.8 

PH 6.1-10.7 6.99-7.87 

Phenol 0.1-0.5 <0.01 

TDS 645-2000 788-1846 

TSS 32-85 24-74 



 

 

Sulphates  8.8 5.4 Nil 

Oil & 

Grease  
2 0.04 Nil 

BOD 5 0.3 Nil 

COD  13.2 2.6 Nil 

Sodium %  31.4 3.2 Nil 

 

 
14. SRF Ltd - TTBM 

 
 
 

 
 
 

 
 

 
 
 

 
 

 
2.6 Action Plan for Compliance and Control of Pollution. 

 

2.6.1.Existing infrastructure facilities – Water quality monitoring net work, 

ETPs. CETPs, Sewage Treatment plant of industry STPs, Surface drainage 

system, effluent conveyance channels/Out falls,  

 

 The sewage effluent generated by the industries is treated in the 

sewage treatment system provided by the industries with in the unit 

premises. 

Parameter 
Remarks / Suggestions 

Inlet 
Remarks / 
Suggestions 

Outlet 

 2009 - 2010 2009- 2010 

Total Dissolved 
Solids (Mg/lit) 850 114 

Total Suspended 
Solids (Mg/lit) 

20 <1.0 

PH at 25 deg 
Centigrade 

7 7.22 

COD  125 8 

BOD at 27deg.c/3 
days 

36 <1.0 



 

 

  

 All industries generating trade effluent are provided effluent 

treatment system for the treatment of trade effluent.  

 

 The unit of M/s Chennai Petroleum Corporation Ltd & M/s Madras 

Fertilizers Ltd, have there own infrastructure facilities for the 

transferring, and treatment of sewage with R .O Plant, for the utilization 

of sewage effluent collected from Chennai Metropolitan area at the 

Kodungaiyur Sewage Treatment plant maintained by Chennai Metro 

Water supply and sewerage Board.  

 

 The unit of M/s Manali Petro Chemicals Limited and M/s 

Tamilnadu Petro chemicals Limited have provided infrastructure 

facilities for transferring and utilization of waste water let out by the unit 

of M/s Madras Fertilizers Ltd, and M/s. Futura Polyesters Limited from 

the ETP respectively.   

 

 Manali Petrochemical Limited having two independent pipelines for 

disposing the treated effluents collected from MPL – 1, MPL – II, TPL, 

Kothari Petro Chemicals into the sea 

 

 The unit of M/s, Madras Fertilizers Ltd, M/s Manali Petro 

Chemicals Limited, M/s Tamilnadu Petro chemicals Limited, and M/s  

Kothari Petrochemicals Ltd, are having their infrastructure facilities to 

receive the raw materials from the unit of M/s Chennai Petroleum 

Corporation Ltd .  

 

2.6.2. Pollution Control Measures Installed by the Industries.  
The trade effluent generated by the industries are treated in the effluent 

treatment system and the methodology of treatment is based on the 

characteristic and of the effluent. The treatment components of the effluent 

treatment plant  provided by the industrial unit s are stated for each 

industrial units separately.    

 



 

 

1. Chennai Petroleum Corporation Limited. 

S.No ITEM DESCRIPTION ETP I ETP II ETP III 

  

CAPACITY 

M3/HR 

CAPACITY 

M3/HR 

CAPACITY 

M3/HR 

1 API SEPARATOR 1X 600 65 300 

2 API EFFLUENT PUMP 3X175 250 4X100 

3 SURGE POND 10000 250 2X2400 

  

- 2x10000 - 

4 SURGE POND EFF PUMP 3X175 2X90 3X100 

  

- 2X100 - 

5 DAF 2X125 2 x 70 + 90 200 

6 TPI - 70 200 

  

- - 216 

7 CLARIFLOCULATOR - 120 200 

 

CLARIFLOCULATOR - 60 

 8 TRICKLING FILTER 250 220 400 

9 AERATION TANK 250 220 200 

10 FINAL CLARIFIER 250 2X220 180 

11 GUARD POND - 10000 8034 

12 DUAL MEDIA FILTER - - 3X100 

 

DUAL MEDIA FILTER - - 2X210 

13 ACF - - 3X100 

      

 

 

2. Madras Fertilizers Limited 

a. Efluent Treatment System for Ammonia / Urea Plant’s Effluent/ 

 
Hydrolyser  Stripper 

 

 

1 Urea Sump 17 Cu M Capacity 

2 Ammonia Sump 50 Cu M Capacity 

3 Equalisation  tank 100 Cu M Capacity 

4   Stripper 58 No.of trays with 28 bubble caps in 
each tray 

5 Flow monitors Available 

6 Type of Record DCS 
 

 

 

b. Effluent Treatment System for NPK Plant’s Effluent. 

1

  

Effluent Holding Tank 125 Cu M Capacity 

2 Clarifies (2 sets) 

(two streams of two Dia 
 nos each) 

Flow rate 7.5 Cu.M/Hr. each 

8.0 M 

3 Clear water tank 125 Cu M Capacity 

4
  

Sludge Sump 5 Cu M Capacity 

5 Blender 2 T/Hr 



 

 

Capacity 

6 Centrifuge 6 Cu.M/Hr. Capacity 

7 Flow monitors Available 

8 Type of Record Manual 
 

 

   

C.Canteen Waste Water and septic tank over flow Treatment plant.  

1.  Equalisation Tank 60 Cu M Capacity 

2. Aeration Tank 245 Cu.M Capacity Retention time 16.3 Hr  

3. Clarifier SM (dia) x 2.5 M height Retention time 3.27 
Hrs. 

4.  Sludge drying beds 4.75 x 4.0 M 

5. Treated Effluent Sump 60 Cu. M Capacity 

6. Dual Media Filter Flow 15 Cu.M/Hr 

7. Flow monitors Available 

8. Type of Record Manual 

 

D. Reverse Osmosis Plant.  
 

1.  Roughing Filters (6 No.) Filtration area 13 Sq.M 

2. Filtered water storage tank 3000 Cu. M capacity 

3. Chlorine retention tank 325 Cu M  

4.  Dual Media Filters (6 No) Filtration area 13 Sq.M 

5. Rejects Sump 1000 Cu.M Capacity 

6. Flow Monitor Available 

7. Type of record DCS 

 
 

 
 
 

 
 
 

3. Tamilnadu Petrol Products - LAB 

a. ETP for Oily Stream  

1. Collection Tank   : 15m * 14m * 4.25m  892.5 cu.m 

2.  Tilted Plate Separator  : 3.2 m * 0.6 m * 5.65 m 112.5 cu.m 

3. API Separator   :  

4. Recycle sump   : 2.6 m * 2.6 m * 1.8 m 12.1 cu.m 

5. Bio Filter    : 7 m dia * 3.4 m ht   

6. Settling Tank   : 3.15 m dia * 2.5 m swd 

7. Sludge drying bed  : 6 m * 4 m 

8. V- Notch Chamber  : 3 m * 2.8 m * 1.2 m  10.0 cu.m 

9. Final mixing chamber  : 2m*2m*2m 8 cu.m 

b. ETP for Non- Oily Stream  

1. Primary Neutralisation Tank  : 2.6m * 2.6m* 5.65 m 38.2 cu.m 



 

 

2. Secondary Neutralisation Tank : 2.6m * 2.6m* 5.65 m 38.2 cu.m 

3. Clarifier      : 6.77 m dia * 2.5 m swd  

4. Polishing Tank     : 2.83 m * 2.83 m * 2.15 m 17.3 cu.m 

5. V- Notch Chamber    : 3 m * 2.8 m * 1.2 m 10.0 cu.m 

4. Tamilnadu Petrol Products – ECH  ETP components 

1.   Primary Clarifier 

2.   Equalization Tank  

3.   Acid dozing Tank  

4.   Caustic Dosing Pump    

5.   Mass Culture Tank     

6.   Bio Reactors (10 nos)    

7.   DAP Preparation Tank    

8   Urea Tank      

9.   Flocculation Tank (2 nos)  

10  Poly electrolyte Tanks    

11. Secondary Clarifier    

12. Secondary Thickner    

13. Treated Effluent Tank (2 nos)    
5. Manali Petro Chemicals – I 

S. No. Equipment Name Details 

1 Clariflaculator  14 m dia. x  3.5 m depth. RCC 

2 Thickener  10 m dia x 3.5 m depth. RCC 

3 Cooling Tower  8.05 m l x 6.5 w x 3.35 h. RCC 

4 Bio-reactor 
46.38 m x 30.92 m. RCC No. of Compartments: 6 

Dimension of Each : 15 m x 15 m x 5.2 m 

5 
Treated Effluent Storage 
Tank  

50 m x 15 m x 3.20.RCC -No. of Compartments : 2 
Dimension of Each : 25 m x 15 m x 3.2 m  

6 Nutrient Tank 2 m x 2 m  

7 Mass Culture Tank  6.4 m x 6.4 m x 3.2 m. RCC  

8 Rotary Vacuum Drum Filter  2.44 m x 3.05 length (2 Nos.) 

6. Manali Petrol Chemical – II 

S. No. Equipment Name Details 

1 High Rate Thickener  
9 m dia. x  3.4 m depth. RCC (Old) 

13 m dia. x 4.5 m depth. RCC (New) 

2 Cooling Tower  5.5 m x 4.5 m 

3 

Equalization Tank 1 

Equalization Tank 2 

Equalization Tank 3 

15 m x 40 m x 1.5 m (RCC) 

7 m x 6 m x 2 m (RCC) 

10 m x 25 m x 2.5 m (RCC) 

4 Neutralization Tank  3 m x 3 m x 3 m (RCC) 

5 Aeration Tank  21 m x 40 m x 3.5 m (RCC) 

6 Secondary Clarifier 14 m x 3.5 m (RCC) 

7 Treated Effluent Sump 12 m x 15 m x 2 m (RCC) 

8 Rotary Vacuum Drum Filter  2.44 m x 3.05 length (2 Nos.) 

7. Balmer & Lawrie & Co Ltd., 

ETP system (components) 

Leather Chemicals: Low TDS  

1)Collection Sump 

2)Flash Mixer 



 

 

3)Settling Tank-Primary &Secondary 

4)Aeration Tank 

5)Sludge Drying Bed -2Nos 

 

High TDS 

1)Settling Tank 

2)Solar Evaporation Pond-2Nos 

3)Forced Accelerated Evaporation System 1KL/Hr 

 

Barrel Division 

1)Collection Tank 

2)Dosing Tank 

3)Aeration  Tank 

4)Settling Tank 

5)treated water Storage Tank 
 

 

 

 

 

 

8. Supreme Petrochemicals Ltd., 

Effluent Treatment Plant details  

S. 

No 
Equipment Name  size 

I STP 

1 Bar screen 0.6×0.6×0.6m 

2 Raw sewage collection tank 3×3×2.1m 

3 Bio aeration tank 2.5×3×2m 

4 Settling tank  2.5×2×2m 

5 Filter feed tank  2.5×2×2m 

6 Pressure sand tank  0.6m dia ×2m 

7 Activated carbon filter 0.6m dia ×2m 

8 Sludge drying beds  1.8×1.8×0.8m 

II ETP 

1 Bar screen 1.5×1.56×1.5m 

2 Raw effluent collection tank  5×4×3.2m 

3 Flash mixer 1×1×.05m 

4 Flocculation Tank  1×1×1m 

5 Primary clarifier 4m dia ×2.5m 

6 Bio aeration tank  6×6×3.5m 

7 Secondary clarifier 4m dia ×2.5m 

8 Dual media filter 0.8m dia ×1.5m 

9 Ultra filter 0.2m dia ×1m 



 

 

10 Filter press 2.5 cu. m hr 

11 Treated effluent collection tank 6×6×6m 

9. Kothari Petrochemicals Ltd., 
Effluent Treatment Plant Details  

S.N EQUIPMENT NAME 
DETAILS (all dimensions 
are in mts.) 

1 Process Effluent Water Collection Pit 
10 (L) x 2.10 (W) x1.80M 
(D) 

2 Primary Polymer Separator 
5M (L) x 2.5M (W) x 2.8M 
(D) 

3 Secondary Polymer Separator 0.35M (D) & 3.50M (H) 

4 Equalisation Tank 
10M (L) x 5M (W) x 1.0M 

(D) 

5 Flash mixer 
1M (L) x 1M (W) x 1.25M 

(D) 

6 On line pH meter  

7 Treated Eff.Collection pit 
10M (L) x 10M (W) x 1.0M 
(D) 

8 Flash mixer 1M (L) X 1M (W) X 1M (D) 

9 Flocculation tank 
2.5M(L) X 2.6M(W) X3.3M 

(D) 

10 Clear water tank 6.2M(L) X2.35M (D) 

11 UF water collection tank 
2.4M(L) X2.4M (W) X2.0M 

(D) 
10.  Futura Polyesters Ltd 

COMPONENTS OF STP NO. & DIMENSION FLOW MONITORS 

 A. Oil Sump 3.5 x 3.5 x 3 

 

Ultrasonic flow sensor and counter. 

 

 
 

 B. Equalization Tank 10.57 x 10.57 x 3.5 

 C. High Rate Bio Filter   8.054 x 4.2 

 D. Recycle Sump 4.5 x 2.5 x 3.5 

 E. Aeration Tank 24.5 x 12.25 x 3.7 

 F. Clarifier 11.28 x 2.75 

 G. Sludge Drying Beds 2 x 5 x 10 

 

 

 h. Settling tank 
10.5X5.87X1.5  

 

11. SRF Limited – TTBM 

Components of ETP Nos. 



 

 

1. Collection Tank Oil Trap. 

2. Second Collection Tank. 

3. Lime Dosing Tank 

4. Floculator Tank 

5. Primary Clarifier 

6. Aeration Tank20HP -1 

7. Aeration Tank 5HP -1 

8. Secondary Clarifier -2 

9.Final Pond 

10. Sludge Pit 

11. RO (Capacity 412M3/Day) 

12. Mechanical Evaporator (Capacity 48M3/Day) 

 1 

1 

1 

1 

1 

1 

1 

4 

1                                                                          

1 

1 

1 

 

12. Indian Additives Ltd., 

S.No. Tag No. Equipment name L X B X H + FB 

1.   Chemical House 16750 x 8250 

2.  X-801 Screen Chamber 2500 x   150   x   150 

3.  T-802 chemical sump 6400 x 6400 x 1250 

4.  T-811 utility sump 5250 x 5250    x 1350 

5.  T-812 Sanitary sump 5250 x 950 x 1300 

6.  T-803 Cross flow separator 2000 x 1000 x 2500 + 250 

7.  T-823 Oily sump 2000 x  1000  x  2500  +  250 

8.  T- 824 Oil collection tank 1500 (Dia)  x  1500 LD 

9.  T-827 Primary sludge sump 2000 x 1000 x 2500 + 250 

10.  T-804  Surge pond 21250 x 21250 x 2500 x + 250 

11.   Surge pond outlet sump 3500 x 3500 x 2400 + 350 

12.   Fire hydrant sump 2000  x  2000  x 2400  +  350 

13.  T-805 DAF unit 3500  x  2000  x  2500  +  250 



 

 

14.  T-809 Float Separator 500  x  250  x  1500  +  250 

15.  T-810 Slop oil sump 1000  x  1000  x  1500  +  250 

16.  T-813 Equalization basin 6400  x  6400  x  2500  +300 

17.  T-814 Aeration Tank 
8000  x  8000  x  2750  +  500 

 

18.  T- 817 Intermediate settlingtank 8000  x  1500  x  2000  +  600 

19.  T-818 
Intermediate sludge 

sump 
750  x  750  x  2000  +  600 